EPA-600/2-75-039 _ _ _
September 1975 Environmental Protection Technology Series




RESEARCH REPORTING SERIES

Research reports of the Office of Research and Development,

U.S. Environmental Protection Agency, have been grouped into
five series. These five broad categories were established to
facilitate further development and application of environmental
technology. Elimination of traditional grouping was consciously
planned to foster technology transfer and a maximum interface in
related fields. The five series are:

. Environmental Health Effects Research
. Environmental Protection Technology

. Ecological Research

. Environmental Monitoring

. Socioeconomic Environmental Studies

bW

This report has been assigned to the ENVIRONMENTAL PROTECTION
[...]
sulfate) use up alkalinity and can depress the pH in a
waste stream that is not sufficiently buffered to absorb
the alkalinity reduction.

Sodium aluminate reduces phosphorus in a wastewater treatment
plant by chemically precipitating soluble phosphorus and

"floc sweeping" this insoluble phosphate down with the floc-
culated colloidal matter and settleable suspended solids. The
chemical reaction of sodium aluminate in phosphorus removal

is as follows:

i}

-, _ -
Na2 A1204 + £ PO4 + 4 HpO = 2 AlPO4 + 2 NaOH + 6 OH

10



PHOSPHORUS AS P - mg /I

The precipitated aluminum phosphate retains its identity
through aerobic and anaerobic sludge digestion and is not
resolubilized. This will result in a reduction in superna-
tant phosphorus recycle and insure removal of phosphorus
with the digested sludge.

Application data from other activated sludge treatment
plants show the Al:P ratio when using sodium aluminate
for phosphorus removal has varied from 0.5:1 to 2.0:1.
Most applications require an Al:P ratio of about 1.4:1.

In this study, the controlled removal of phosphorus was

of secondary importance. For this reason, no attempt was
made to maintain a specific ratio of sodium aluminate feed
to incoming raw inlet phosphorus levels. Figure 3 demon-
strates, however, that the average phosphorus (as P) removal
while feeding sodium aluminate (S.A.) at Greene County -
Beavercreek Wastewater Treatment Plant was 79.6%. This
compares to removal levels of 41.7% without sodium aluminate
feed.

5 -
12.5= p”Osp
0 - Y0 WASTEWATER
75(-
5 b=
2.5
O
| | ] 1 1 | | 1 1
s ¢ § & §F 8 & 5 &
DATE : MONTH AND DAY
A W oA w OwW o U4 & «

ON SA - PERIODS OF DOSING
OFF SA = PERIODS OF NO CHEMICAL ADDITIONS

11

FIGURE 3 - PHOSPHORUS VARIATIONS WITH SODIUM ALUMINATE ADDITIONS



Figure 3 shows a direct comparison of incoming phosphorus
levels to final phosphorus content of the plant effluent.
Incoming raw waste phosphorus levels (as P) range from a
high of 11.0 mg/l to a low of 4.5 mg/l. Phosphorus levels
in the final range from a high of 7.7 to a low of 3.5
without sodium aluminate feed. Phosphorus levels in the
final plant effluent while feeding sodium aluminate range
from a high of 2.2 mg/l to a low of 0.8 mg/l.

This activated sludge wastewater treatment plant benefited
greatly from metallic ion addition. The chemical-biological
floc, produced by alumina ion addition, provided a readily
settleable mixed liquor with the important side benefit of
phosphorus removal. There was also residual benefit
because the mixed liquor stream contained recycled alumina
for some time after the aluminate feed was discontinued.

For purposes of this study, the time period where benefit
was noted following discontinued sodium aluminate feed is
called "alumina overlap."

It is generally accepted that the use of high molecular
weight polymer flocculants can even further increase

the efficiency of metal salts. For the purpose of this
study, though, it was decided to investigate the role of
an aluminum compound alone. In any final design, polymer
flocculant capabilities should be included.

12



SECTION V

DETAILED DATA ON TREATMENT UNITS
AND DESCRIPTION OF TREATMENT FACILITIES

Detailed plant data and brief descriptions of the treatment
facilities are outlined below. Plant schematic shown on
Figure 4. )

The plant is rated to have a nominal capacity of 2.5 million
gal per day (average design flow for a 24-hour period on an
annual basis) and is capable of biologically treating the
wastes from a population equivalent of 25,000 people. It
will hydraulically take peak flows of approximately 2 1/2
times the average flow or 6 million gal per day.

Efficiencies Expected

The treatment plant with all equipment on line will normally
operate at 95% efficiency in the reduction of BOD and sus-
pended solids. Based upon raw wastes of approximately

200 mg/l of BOD and suspended solids of 240 mg/l the effluent
will average approximately 10 mg/l of BOD and 12 mg/l of
suspended solids.

Utilities

Electric power for the Beavercreek Wastewater Treatment Plant
is furnished by the Dayton Power & Light Company and services
are reliable.

Grit Chamber

Grit removal also provides protection for plant equipment by
removing abrasive material such as sand, stones, cinders or
other heavy inorganic materials. These materials can cause:
(1) wear by abrasion of the mechanical equipment that the
flow comes in contact with, (2) clogging of pipe lines, tanks
and hoppers and, (3) problems with sludge handling and dis-
posal.

These materials, once removed, can be disposed of by using
them as fill or by burying them.

13



Comminutor

The purpose of a comminutor is to shred debris and rags that,
if not altered, could cause line stoppages, pump clogging
and interference with proper operation of valves.

Screening

Screening in the Beavercreek Wastewater Treatment Plant is
provided as an alternative to comminuting in the event of
mechanical difficulties encountered with the comminutor.

Primary Sedimentation

The purpose of the primary settling tank is to remove the
settleable solids as well as a portion of the BOD. The
settled solids are then pumped as raw sludge to the
aerobic digestion process.

Floatable material in the wastewater flow is also removed
at the outlet end of the primary tanks by hand operated
skimmers. Grease removal is an important step in the
treatment process. These skimmings are disposed of by
burial.

Chemical Additions

As the requirements for removal of nutrients from the waste-
water stream are becoming more stringent, provisions to dose
the waste stream with one of many available chemical coagu-
lants have been added to many wastewater treatment plants.
The Beavercreek plant has the necessary equipment to dose
aluminum salts to the waste stream. This is accomplished

by pumping sodium aluminate into the effluent weir trough

at the primary settling tank. The entire contents of the
aeration tanks then become entrained with the aluminum
coagulants so that, along with removing phosphorus, there
are the additional benefits of improved settling characteris-
tics of the mixed liquor.

Activated Sludge Process

In the activated sludge system, flocculated microbiological
growths are continuously circulated and mixed with organic
wastes in the presence of oxygen. Oxidation and diminution
in the size of the waste particles is accomplished in the
aeration step which is followed by solids/liquid separation.
A portion of the separated solids is returned to the in-
coming waste during the aeration phase to maintain proper
mixed-liquor/suspended-solids concentration. The remainder
of the solids is washed from the system.

14



The Beavercreek plant also has the flexibility to permit
operation as a reaeration process or a contact stabilization
process, which are modifications of the activated sludge
process.

Secondary Clarification

Like primary clarification, the purpose of secondary clarifi-
cation is to remove solids. The secondary tanks should remove
the flocculent biological solids produced by an aeration
process. These solids are then returned to the point of the.
"process where it mixes with the settled sewage. This is
bacteria-enriched sludge that becomes excellent "seed"
material when mixed with the settled sewage.

Return Sludge Pumps

Return sludge is the material that settles to the bottom of
the secondary clarifiers. The purpose of return sludge
facilities is to return this sludge to the primary effluent
as well as to "waste" excesses of this material out of the
activated sludge (aeration) system.

Microstrainers (Effluent Screens)

These are drums covered with wire mesh used to retain and
remove suspended or floating solids that can be present in
the effluent from the secondary clarifiers.

Chlorination

The purpose of chlorination at the Beavercreek plant is to
disinfect the effluent. This destroys bacteria which might
be harmful to water supplies, bathing beaches and other
recreational areas. The chlorine contact tank also serves
as an additional tank that provides space to remove any
solids that will settle. A skimming area is also provided
with the chlorine contact tank.

Aerobic Digestion of Sludges

This process involves the digestion of suspended organic
matter by means of aeration. Aerobic digestion takes place
in the presence of dissolved oxygen. This method alters
organic solids to: (1) effectively control or destroy

agents of disease and infection, (2) decompose organic matter
to relatively stable organic or inorganic compounds, and

(3) reduce the volume of material to be handled.

Land Application of Liquid Sludge

Once the raw and waste activated sludges are fully digested
and stabilized, the ultimate disposal of the liquid sludge

15



is to apply it to the land. This acceptable and highly
recommended procedure is accomplished by trucking the liquid
sludge to various farm sites where the sludge is applied to
the land. The valuable nutrients and soil conditioning
properties improve the productivity of the land.

Basic Design Data

The following design data is for the total plant; this includes
the original plant as well as recent additions and expansion:

(1) Design Conditions

Design year (originally projected) to 1985

Actual design population 25,000 people

Design capacity BOD @ 0.17
lbs per capita

Design capacity SS @ 0.20
lbs per capita

" "

Present Population 22,500 "

Design flow per capita 100 gal per capita/day
Average design 2.5 million gal/day
Maximum design 6.0 " " "

Wastewater characteristics:
Biochemical Oxygen Demand

- BOD 200 mg/l = 4170 lbs per day
Suspended Solids - SS 240 mg/l1 = 5004 1lbs per day
Degree of treatment required: )
BOD removal 85 - 95%
SS removal 85 - 95%
Average Flow 2,500,000 gpd
" " 104,167 gph
" " : 1736 gpm
" " 28.93 gps
" " 3.86 cfs

(2) Grit Removal

Type constant velocity

Physical Removal buckets with chain drive

Number one

Size (@ design flow) 25.25 x 4.5 x 1.33 £t SWD
(side wall depth)

Volume 151 cu ft

Capacity 1132 gal

Displacement velocity @ avg flow .64 fps

Detention time @ avg flow 39 sec

16



Grit removal bypass:
Type
Physical removal
Number
Size (@ design flow)
Displacement velocity @ avg flow
Detention time @ avg flow

(3) Screening

Type
Number & nominal capacity
Maximum capacity
Alternate:

Type

Physical removal

Size

Construction

Size of openings

Slope

Displacement velocity €@ avg flow

@ 1.3 ft SwWD

(4) Pumping Raw Wastewater

Type

Number

Driver horsepower
Size

Capacity

(5) Primary Clarification

Number
Size

Volume of the tank
Capacity
Detention time @ design flow
Surface settling rate
Weir length
Weir overflow rate
Surface area weir length ratio
Solids loading (disregarding recycle)
Expected removals from design flow:
Suspended solids
BOD

17

constant velocity

hand cleaned

1

25.25 x 4.5 x 1.33 £t SWD
0.64 fps

39 sec

comminutor
l @ 2.5 million gal/day
7.5 million gal/day

bar screen

hand cleaned

3.5 ft wide x 6.25 £t high
1-1/2 x 1/2 inch steel bars
1-1/2 inches

45° angle

0.83 fps

centrifugal

2

125 HP each ‘

14 x 14 x 14-3/4 inches
6250 gpm @ 53 ft of head

1 ,

54 ft long x 25 ft wide x
13 £t SwD

17,550 cu ft

131,625 gal

1.3 hours

1852 gpd/sq ft

96 ft

36,042 gpd/lin ft

14 sq ft/ft

3.7 1lb/day/sq ft

46%
25%



(6) Aeration Tanks

Number
Size

Volume each

Volume total

Capacity each

Capacity total

BOD to aeration

BOD loading

Detention time (@ design)

(7) Air Requirements - Activated Sludge

Aeration tanks
Air required

Blower capacity (7 centrifugal @ 600
cfm ea. - 2 positive displacement

@ 900 cfm ea.)
Total capacity
Air available at design

(8) Return Sludge Pumps

4

93. £t long x 24 ft wide x

12.7 £t SWD
28,346 cu ft
113,384 cu ft
212,595 gal
850,380 gal
3127 lbs/day
27.6 lbs/day/1000 cu ft
8.2 hours

1600 cu ft/1b BOD
3475 cfm

6000 cfm
8,640,000 cu ft/day
2763 cu ft air/1b BOD

Type centrifugal
Number 2
Size 6 x 11 x 10-1/4 inches
" 4 x 3 x 3 inches
Capacity 2000 gpm @ 24 ft of head
L]

150 gpm @ 36 ft of head

Total capacity (average flow) 10% to 175% of 2.5 million

gal per day
(9) sSecondary Clarification Tanks
Type circular
Number 2
Size 1 @ 90 ft dia x 10 £t SWD
" 1 @ 50 ft dia x 10 ft SWD
Surface area 1 @ 6,359 sq ft
" " l1 @ 1,962 sq ft
Total surface area. 8,321 sq ft

Volume l @ 63,590 cu ft
" 1 @ 19,620 cu ft

Total volume 83,210 cu ft

Capacity 1l @ 476,925 gal
" 1l @ 147,150 gal

Total capacity 624,075 gal

18



Detention time (total)

Surface settling rate (@2.5 mgd)
Solids loading - MLSS @ 2500 mg/1

(10) Microstrainers

Type - Drum - continuously cleaned
Number

Size

Surface area

Total surface area

Effective surface area

Total effective surface area

Loading - 1 unit on line @ avg flow
Loading - 2 units on line @ avg flow

(11) Chlorination

Number

Contract chamber size

Volume less baffles

Capacity

Detention time @ design flow
Chlorination capacity

(12) Centrifuges

Number

Type

Mountings

Maximum rpm

Maximum G's

Bowl capacity

Nominal capacity 4

Production (@ feed of 50 gpm
with 1% DS)

Thickened sludge

(13) Sludge Digestion

Number

Type

Size (each)
Volume (each)
vVolume (total)
Capacity (each)
Capacity (total)

19

6.0 hr @ 2.5 million gal

per day
300 gal/day/sq ft
6.3 1lb/day/sq ft

2

10 £t dia x 10 ft long

314 sq £t each
628 sq ft

235 sq ft each
470 sq ft

7.4 gal/sq ft/min
3.7 gal/sq ft/min

1l

41 x 36 ft

9,333 cu ft
70,000 gal

40 min

50 to 1000 lb/day

2

solid bowl
vertical
1400

1300

16.0 cu ft
50 gpm

250 dry 1b solids/hr
to digestion

2

aerobic

50 ft dia; 20 ft SWD
39,200 cu ft

78,400 cu ft

294,000 gal

788,000 gal



Capacity (cu ft/capita)
Detention time @ 4% sludge
Volatile solids loading

(14) Air Requirements Sludge Digestion

Aerobic Digesters (600 cu ft/1lb
volatile solids)
Air required

Blower capacity (positive displacement)

Air capacity

Total air capacity

Air available/capita @ design
Air available @ design

(15) Sludge Pumping

Raw sludge, transfer and digested
sludge (piston type)

Digested sludge, transfer and raw
sludge (975 rpm centrifugal)

Waste activated sludge (vari-speed
centrifugal)

Chlorine contact tank (submersible,
centrifugal)

(16) Chemical Storage

Mild steel tanks
Number

Capacity (each)
Total capacity

(17) Chemical Feed Pump

Positive displacement, vari-speed
Number
Capacity

Land Application of Liquid Sludges

Method
Capacity

20

3.1
74 days
0.03 1b/cu ft/day

1,605,000 cu ft/day

1115 cfm

5@ 790 cfm

3950 cfm

5,688,000 cfd

227

2127 cu ft/lb volatile
solids added/day

1 @0 to 150 gpm @ 41 ft
head

1 @ 150 gpm @ 36 £t head

2 @ 100 to 400 gpm @ 24 ft

head

1 @ 525 gpm @ 20 ft
head

3
1000 gal
3000 gal

1
0 to 7.5 gph

Tank truck
1l @ 6000 gal
1 @ 1500 gal



T¢

FIGURE

Nwsre

ACTIVATED SLUDGE METHOD

4 -~ BEAVERCREEK PLANT WASTEWATER TREATMENT SCHEMATIC FLOW DIAGRAM



Sodium Aluminate Properties

Some shelf life stability difficulties were found in the 26.4%
aluminate product originally fed and the product was changed
to 19.9% midway through the study. Adjustment in chemical feed
rate was made to maintain the same ratio of Alj05 to plant
influent.

Technical description of products used are as follows. Product
A was the first material used. It was followed by Product B
halfway through the study.

Product A

COLOY toveesesosescscsesossnssesnsess Clear
Specific gravity at 1209 F ........e. 1.56
Weight per gallon ...ccceeceesecsssees 13.0 lbs
Na,Al,04 weight percent ............. 42.5

Al, O5 weight percent ............... 26.4

Product B

COLlOY tieeceerernssesesossnnsssessess water white to straw
Naj0 to Aly05 ratio .......ccvec00e0ve. 1.5 to 1.0

Specific grav1ty at 100° F ....e000.0s 1,45 to 1.46

Al,053 weight percent ................ 19.9

The product used is supplied commercially and is an alkaline
solution of alumina. It is chemically identified as sodium
aluminate. The viscosity of Product B at 0° F was 14,000 cp,
at 20° F, 2,000 cp; and at 40° F, 280 cp. The pH of the 5%
solution of this liquid sodium aluminate was 12.7.

Principles of Flocculation, Coagulation and Phosphorus Removal
with Sodium Aluminate

Sodium Aluminate is an alkaline metal salt with the chemical
formula Na Al 20 A common trade name is soda alum. When
dissolved 1n waéer, sodium aluminate releases hydroxide
alkalinity and aluminum hydroxide.

Na2A1204 + 4 H20 = 2 Al(OH)3 + 2 NaOH

In wastewater clarification, sodium aluminate functions as

both a flocculant and a coagulant. Its reaction in activated
sludge treatment produces a chemical-biological floc with large
surface area. This permits coagulation of colloidal material
and flocculation of the fine percipitated particles. The
aluminum hydroxide precipitate is tied up in the floc structure
of the biomass.

22



SECTION VI

CHEMICAL FEEDING SYSTEM

The chemical handling and feeding system (Figure 1) has
become an important link in the treatment process at the
Beavercreek Wastewater Treatment Plant. The chemical
system at one time was a major maintenance problem. With
the availability of improved Sodium Aluminate Product B

and much rehabilitation, the chemical feed system has
become a reliable asset to the treatment process. (Figures
1, 5 and 6 graphically indicate vital portions of the
chemical feed system.)

Bulk chemical is delivered to the plant by tank trucks and

is easily unloaded after attaching the hose on the truck to
a 2-inch quick~disconnect coupling. To prevent aeration,
which can cause CO, absorption and possible destabilization
of Na A1204, chemical is unloaded by a bottom~fill procedure.
Tank 1nveéntory is controlled by watching glass sight tubes
mounted on the tanks. Feeding is done by pumping the sodium
aluminate through 2-inch PVC lines to the point of discharge.
The pumping is done by a Milton-Roy diaphragm pump that is
proportioned to the incoming wastewater flow by a flow meter
signal from a Foxboro magnetic flow meter through a Foxboro
transmitting signal converter.

Experience has shown that at the Beavercreek plant the most
reliable feeding point is at the discharge of the primary
sedimentation tank. The product is dosed undiluted (neat).
Since the ultimate objective is to dose the mixed liquor
inventory, there is no significant benefit in adding dilution
water to the chemical. The chemical feed pump is a positive
displacement type with capacities from 0 to 7.5 GPH.

23



FIGURE 5 - CHEMICAL FEED PUMP

FIGURE 6 - BULK CHEMICAL STORAGE TANKS

24



SECTION VII

GENERAL DESCRIPTION - ACTIVATED SLUDGE PROCESS

Activated Sludge

The activated sludge process is used to convert nonsettleable
substances and the finely divided, colloidal and dissolved

solids into settleable sludge and to remove this newly formed
sludge. The first phase is accomplished in the aeration tanks

(Figures 8 and 9), the second in the secondary clarifier
(Figure 7).

FIGURE 7 - SECONDARY CLARIFIER



o

FIGURE 8 - AERATION TANK OVERFLOW WEIR

FIGURE 9 - AERATION TANK

26



The process depends on groups of microorganisms, i.e. bacteria
and protozoa, that are nourished by the organic portion of
wastewater solids. These microorganisms are provided with

the proper environment in which they not only live, but also
reproduce. The environment must be aerobic. After this, the
activated sludge must be separated from the treated wastewater
by sedimentation.

Secondary Clarification

Sedimentation efficiency depends on the weight and density

of the sludge developed and the flocculent nature of the
biomass. Absorption of oxygen and food by the microorganisms
is an important function in the removal of organic material
from the wastewater.

Basic requirements for a successful system are: (a) the
activated sludge must contain sufficient numbers of purifying
organisms; (b) dissolved oxygen must be present in sufficient
amounts in the aeration tanks at all times; (c) the activated
sludge (mixed liquor) must separate readily from the treated
wastewater in the secondary clarifier; (d) the loading and
sludge age should be controlled to maintain a well settled.
biomass. \

Return Sludge

In the activated sludge process, untreated wastewater flows
into an aeration tank where it is immediately mixed with
activated sludge (return sludge). The mixing must be complete.
The retention time in the aeration basin must be adequate to
effect purification. Dissolved oxygen must always be present.
The activated sludge is withdrawn from the secondary clarifier
and a portion of the settled activated sludge (returned sludge)
is pumped back to the start of the process. This supplies
necessary microorganisms to aid in the treatment of additional
wastewater flow.

Waste Activated'Sludge

The activated sludge is constantly increasing in quantity as
it removes organic material from the waste water and as the
microorganisms continue to grow. It is vital that excess
quantities of mixed liquor suspended solids be removed

from the system. The sludge so removed is termed "waste
activated sludge."

27



SECTION VIII

EFFECT OF SODIUM ALUMINATE FEED ON SOLIDS AND SOLIDS HANDLING

The overall goal of this study was to demonstrate the effect
of alumina chemical dosing on wastewater solids and control

of the resultant solids. To demonstrate the changes that

took place in the plant, we selected three indicators normally
monitored in waste activated sludge operations. These process
barometers are as follows:

Percent Volume Mixed Liquor - 1/2 Hour Settling

This test method is described fully in standard methods.

An abbreviated description of the test is the filling of

a 1000-ml graduated cylinder with mixed liquor. This is

allowed to settle for 30 minutes and the amount of sludge
settled in this time is reported as percent volume mixed

liquor.

This test defines how fast the mixed liquor solids settle,

as well as the compaction rate. The plant personnel also
visually observe the sample as it is drawn into the cylinder
for the size of the floc. Experience has shown that the con-
ditioning of the floc, and floc size, are important in sweeping
down smaller particles as the floc settles. This test result
provides not only a number but an observable condition of
settleability. With chemical feed, you can easily see if

you have the floc correctly conditioned for settling. With
alumina conditioning, you will notice a slight color change
from the conventional brown to a lighter tan.

The cross section of the cylinder stimulates the cross
sectional area of the secondary clarifier. If the sludge
does not settle in the cylinder test, you know it will not
settle in the secondary clarifier and you can expect solids
to carry over the clarifier weir.

Mixed Liguor SusPended Solids

This test method measures the amount of suspended solids
in the mixed liquor. The sample is filtered through a
weighed Gooch crucible - or filter paper, oven dried at
103° C and the gain in weight reported as mixed liquor
suspended solids.

28



This sample is collected at the end of the aeration basin
(Figures 8 and 9), ahead of the secondary clarifier (Figure
7) , and determines the amount of suspended matter to be
settled in the secondary clarifier. This plant attempts

to control the MLSS at 2200 - 2600 mg/l. Increased wasting
of secondary sludge will reduce the MLSS. The MLSS is
basically composed of biological floc. A control range of
2200 - 2600 for this plant provides optimum solids for
aeration and makes available the desired sludge age. This
concentraction of MLSS leaving the aeration basin must then
settle in the secondary clarifier. The control range of
2200 - 2600 mg/l, based on plant operating experiences,
provides the best solids concentration for settling and
clarifier effluent quality.

Sludge Volume Index (SVI)

The sludge volume index is a relationship calculated from
data obtained in the test for settled mixed liquor solids
and milligrams per liter of suspended solids to mixed
liquor.

Efficient activated sludge operation generally depends

on maintenance of the sludge volume index at a number of
100 or less, for a good settling sludge. A high SVI value